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Rl UEie=s
TEST REPORT
oY =R =
5 i 5 2022060614108
Report ID
FEG 475 HLE T L B A Tronix
Sample Name Li-ion Battery Pack Trade Mark
o a-TroniX AiO Energy System . , -
R STaY =Y FE AR et
Model/T 3,84 kWh Batterie s le stat Good
odeliype 76.8V 50Ah 3.84kWh ampie status 00
§E$ﬁ: AKKU SYS Akkumulator- und Batterietechnik Nord GmbH
Applicant
il .
Applicant Address Verbindungsweg 23, 25469 Halstenbek, Germany
& 7 - WU B L 75 R A PR 2 7]
Manufacturer HANGZHOU RUILI CHAOSHENG TECHNOLOGY CO., LTD
TR SR AR B 118
Aj‘ dr‘éé"s" ure No.118, GAOERFU ROAD, FUYANG DISTRICT, HANGZHOU
TR AT - H SRR B A PR A 7]
Test Lab CQC Intime Testing Technology Co., Ltd
Hih- TN AT R IX S Kl 13685 A< A AR 4 bk

Lab Address

East Taihu Technology and Finance City, No.1368 Wuzhong Dadao Rd., Wuzhong Economic
Development Zone, Suzhou, Jiangsu.

RIS BRI CRT fak teia i) @il 4 W MbRdE T 5-BhREE38.377

Standard Recommendations on the Transport of Dangerous Goods, Manual of Tests and Criteria,
Specification ST/SG/AC.10/11/Rev.7/Section 38.3

I ITH - e AL TR, HRBh: b ANERELEE. HE. oRH]EH

Test Item Altitude Simulation, Thermal Test, Vibration, Shock, External Short Circuit, Crush, Force Discharge
PR H: 2022-06-01 SERLETIE]:  2022-06-10

Receiving Date

Completing Date

RIS - P RE i A IR AR AE SR
Conclusion The Submitted Sample(s) Meet the Requirement of the Standard.
A - IR E: 20°C+5°C

Test Condition

Ambient temperature

TiH .
Engineer

H %
Auditor

FAHiE 2?,44 (

miE 4 A

R
Approver

Data of issue

RUEE L 2022-06-10

ITC-4-B-B029-A1

2021-08-17
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BRI i R

Description of the sample

W5 H BE SRS PR
Test Item Sample No. Sample State

B1- B2 BN FHORIEIR, 4Rk

At first cycle, in fully charged states

T1~T5
B3- B4 BB, el kA

After 25 cycles ending in fully charged states

C1~C5 FEANFTRABIER, 50% R THHE R RN
At first cycle at 50% of the design rated capacity

T6
C6~C10 BB TR S, 50% BT E 2 R A
After 25 cycles ending at 50% of the design rated capacity

/ FANATCEIEIR, e RHIRE
At first cycle, in fully charged states
T7

/ F25 TR A, e T RVIRES

After 25 cycles ending in fully charged states

Al a N N /i S . N R e
C11~C20 %1 I %EQEE‘TEH, méﬁﬁ(@'{jﬁu
At first cycle, in fully discharged states

T8
C21-C30 GPLEN N G =S R

After 25 cycles ending in fully discharged states

I

Remarks

1, AAREH R 5k 9 5 20210706J16633H UL M AHEL, ZAEHALH “ TCHH I REIERHA R A
"7 AR N “AKKU SYS Akkumulator- und Batterietechnik Nord GmbH” , 7= 85 i “WTS-R24-
3.84KWH” ZEH 4 “a-TroniX AiO Energy System 3,84 kWh Batterie” . {UARZEA[E, HAhZE R, B
Oy HAOER, BASHUIME. RIE G T ek itmizimm g st Wie s T-) 38.3.2.25K, A
2 VERE, T T I, AR B a SR A 51 1 45 0820210706J16633 4k 1 -

The application of the product is different from the product in the report No. 20210706J16633.The
applicant is changed from ” Wuxi Wattsonic Energy Technology Co., Ltd "to ” AKKU SYS Akkumulator-
und Batterietechnik Nord GmbH”.The model is changed from ” WTS-R24-3.84KWH"to” a-TroniX AiO
Energy System 3,84 kWh Batterie”. Different labels only. The other elements are the same,including
structure,cells,electrical connection and other electrical parameters.According to clause 38.3.2.2 of the
Recommendations on the Transport of Dangerous Goods, Manual of Tests and Criteria, its safety
performance will not be affected and no testing is required. The test result and data of this report is cited
from 20210706J16633.

2, ZFEM R A

This sample is large battery

3, HIBAIRBOTE R iR IE, R BT R R BRI FIAE 53— AN il B2 78 v AR 2 B O i 4]
H, T7IITH AN

The battery is not designed with overcharge protection and designed for use only as component in
another battery, T7 test item is not applicable.

ITC-4-B-B029-A1 2021-08-17
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FERERFR
Sample Fundamental Parameters
A ZH 15 H ZH
Item Parameters ltem Parameters
s ¢k (Ah) 50 FRFRHLIE(V) 6.8
Rated capacity(Ah) Nominal voltage(V) '
HUE U — /M (Wh) 3840 FHLIRHLFE (V) 87 6
Watt-hour rating(Wh) Limited charge voltage(V) '
. Bl 37 4 N
%EEEE{}ﬁ(A) Ei.j(:@.d:ﬁEEEE{}IL(A).
Charge current(a) 50 Maximum continous charging 50
9 current (A)
7o H Ak A (A) 1 B H(A) 5
End charge current(A) Discharge current(A)
2 I LR (V) 672 A AN E() 24
End of discharging voltage (V) ' Cell numbers(pcs)
BRI (A) 50 il GR S IFP15180230-050
Maximum discharge current(A) Model of cell
Capacity of cell(Ah) Permutation of cell
ol ¥ ®218mm  offlF: K <18mm
SRR Cylindrical®=18mm Cylindrical®<<18mm
A AR g g
Shape of cell OWHE WIS o0t
Prismatic Pouch Cell Button Cell
ITC-4-B-B029-A1 2021-08-17
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BmR A

Photos of Sample

FE 54 & A (Sample photograph) -1

FE 5B F (Sample photograph) -2

ITC-4-B-B029-A1 2021-08-17
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B R

Photos of Sample

FE 5 B F (Sample photograph) -3

FE 5L & A (Sample photograph) -4

ITC-4-B-B029-A1 2021-08-17
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B R

Photos of Sample

FE 5 B F (Sample photograph) -5

i B A (Sample photograph) -6

ITC-4-B-B029-A1 2021-08-17
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B R

Photos of Sample

FE 54 & A (Sample photograph) -7

K’ To communicate any inaccuracies or omissions in this manual,
A a-Tronix please send an email to: infofa-tronix. de
MODEL TYPE | aTroniX AiO Energy System 3,84kWh Batterie
| ELECTRONIC DEVICE:

INORMAL BATTERY CAPACITY | 50ah  [ENERGY 3.84KWh DO NOT THROW AWAY
o 50A | NOMINAL VOLTAGE | 768V Proper disposal of atteies i reqired
DISCHARGE CURRENT 1 disposal of hatteries i required.

SERARGECY i e e el

WEIGHT 44KG SN.

SERVICE: AKKU 5Y5 Akkumulator- und Batterietechnik Nord GmhH _ c € ““38-3

TEL:+49 (0) 4101376 760 Verbindungsweg 23 D-25469 Halstenbek

FE 5 B F (Sample photograph) -8

ITC-4-B-B029-A1

2021-08-17
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B R A

Photos of Sample

P25 2 5 (Label difference)-9

wattsonic === comese.
T | W;Se ;2:‘;‘;::“;:" ELECTRONIC DEVICE: DO NOTTHROWAWAY
Ty o o ey
DISCHARGE CURRENT

e R e e C € un3ea3

Batteu Designation: |FpP/30/135/2261P24S]M/-10+50/100 _

SERVICE: WUX| WATTSONIC ENERGY TECH. CO. LTD TEL +86510 8102 6876 .

NO. 200 LINGHU ROAD, XINWU DISTRICT, WUXI 214100, CHINA wattsonic
MADE IN CHINA life’sinnovation

JFiR45 (Original report)

AR (This report)

ITC-4-B-B029-A1 2021-08-17
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FHANTEZRAG I AR A R 2 7]
CQC Intime Testing Technology Co.,Ltd
For U AR
Test Report

oz I &5 5
Test results
2k 38.3.4. 17 BRI ALS
Clause 38.3.4.1 Altitude simulation
TR Lt R EE B 4 S AE T 25 T B T 11,6 TR IR B5 35 5 (20 + 5°C) FAE I E D671
W R i o

Test Procedure

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at
ambient temperature(205°C).

BRER
Test
requirement

AN A AR AR AN KR 52 FEth 1 5 AN /N I0K B )
90%, Jii E4iRR{E0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

(RIEEES AT AT A AR AFE K, BAREERETE &L
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 1.
ghik
Pass/Fall P
Conclusion

ITC-4-B-B029-A1 2021-08-17
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PN R IHARF [R A 7]
CQC Intime Testing Technology Co.,Ltd
For U AR
Test Report

Far il &5 2R
Test results
K 38.3.4. 2R A%
Clause 38.3.4.2 Thermal test
TRI6 FEL b AT 2 N S AR IR FE 25 T 72 £ 2°CI SR AE FAEE D6/, B ARG
IS5 T-40 + 2°CHIZRAE NAFTBCE D6/ o AN R i il B2 - TR 7Y d5e R I 1] 1) B 249 30
oyh. R EE T, FLIERA0IR, B T AL F A VB 2 AE PR B IR (20 +
By | o O TR,
WUER TR A A, T TR R I 1] 5 R A1 2/
Procedure Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to -40+ 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20+ 5C).
For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.
AT AT AR AR ANE K (DU TE F 0 T % F s AN /N T AT L R 1
BORESR | 90%, &40 KR 1E0.1%)
Test

requirement

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

REER | AR AL AR AR, B, BAREEETE W2
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 2.
g5
Pass/Fail P
Conclusion

ITC-4-B-B029-A1

2021-08-17
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FHANTEZRAG I AR A R 7]
CQC Intime Testing Technology Co.,Ltd
For U AR
Test Report

=5
%K
Clause

38.3.4.3 #EEhRHK:

38.3.4.3 Vibration

M0 R
Test
Procedure

LA VB2 K B TR B, (H K AR B AN RE IS BT AR TR DA BE v AL IR B
PRENN R IESLIETE, XEURAR M THZEI200Hz, FiEI2I7HZ, #559155 %,
XFELAT NS 2 . N7 HZIF IR, OR¥FLgn (I RIEE, B FIMRIAR|18 Hz. A5
BRI IREFAE0.8 oK (B 216 Z2K), FFHIINAR BRI HRAINELIL I8 gn (HR LN
50 Hz). R KOs B2 AR FFAES gn B2 Z 48 200 Hz.

XFRBUHIBA : THZITAR, fRIFL gn s IIERE, BERIIRIAF|18Hz. AR5 R IRIE
TRAFFE0.8 2K (ST 1.6 Z=2K), FFHIINANR B2 R IE A F]2 gn (B 4] 425

Hz). H RN RFFAE2 gn ELFIHIZ I i £200Hz .

X IR RS =S FARE B R 2 e 7 AL i) — 5 R SR AT 120K, I3/
o o AMRB 7 A S T

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes.

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18Hz is reached.
The amplitude is then maintained at 0.8 mm(1.6 mm total excursion ) and the frequency Increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then
maintained until the frequency is Increased to 200 Hz

For large batteries: from 7HZ to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm(1.6 mm total excursion) and the frecuency increaseditil a peak
acceleration of 2 gn ocroxmmately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200Hz

This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular

mounting positions of the cell. One of the directions of vibration must be perpendicular to the teminal
face.

BARER
Test
requirement

AN AT AN A AN K S F I 0 T 6 H AN /N T DU F R 1
90%, Jii & 151Kk FR1E0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

Rrgs R | AR AR AR AR, AEK, BAREEETE RS
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 3.
ghik
Pass/Fail P
Conclusion

ITC-4-B-B029-A1

2021-08-17
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FAN TR B PR 2 7]
CQC Intime Testing Technology Co.,Ltd
I 15
Test Report

EE|
2K
Clause

38.3.4.4 phai k%
38.3.4.4 Shock

W0 R
Test
Procedure

TG R Y R P s 2 P ] S B R AR BRI b, SRS R IR FRL T A ) P AT 22
[i
AN RN 32 i KN EE 150 gn Ak HRF SR [H)6 22 A0 IR s2 b oo KA HL I 2022
A KA ES0 gn ARk 22 ] 11 220 2 IR SR B bt

| 100850

m@%mﬁu%ﬁ%1ww<ﬁ54

mass

HEVIMED B IESZ R R, ik
[ 30000

K
WHﬁe%w,ﬁ@@m%@%%ﬁkMﬁ@ww<ﬁ54 TES i BUIMED Rk
PIRRALIN ) 11 2B 12 RS2 i
15/ H I B M A U = MR BLA b 2 R IE T 4 = ki, EETE R
%% = wobd, B2 18 Wik

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will

support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6

milliseconds. Altematively, large cells may be subjected to a half-sine shock acceleration of 50 gn and

pulse duration of 11 milliseconds.

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150 gn (or
—ee

| , 100850
| I: mass
Acceleration(gn )= " , Which is smaller) and pulse duration of 6 milliseconds. Large
batteries shall be subjected to a half-sine of peak acceleration of 50 gn (or Acceleration(gn )=
e
[ 30000
| ; }
mass . . . -
N , Which is smaller) and pulse duration of 11 milliseconds.
Each battery shall be subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the battery for a total of 18
shocks.

BORER
Test
requirement

AW AT AR AR ANE KR 5 HEth 1T B B AN /N T A R
90%, Jii &4 2 FR1EH0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

RMEER | AR AR, AR AR, AE K, BAREERTE L R4
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 4.
Gk
Pass/Fail P
Conclusion

ITC-4-B-B029-A1

2021-08-17
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Test results
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FAN TR B PR 2 7]
CQC Intime Testing Technology Co.,Ltd
I 15
Test Report

Page 13 of 24

K 38.3.4.5 SMEFAE R
Clause 38.3.4.5 External short circuit

FEL LR LV 2E () A el S AR E AES7+4°C,  FEIGIR B RN FRVBEAT AMA RS, AP LB S
PEAE /NT0.1Q, FFEEATEE AL S AP FE I E R 2)57+4°C 5 /0 AR AL hy X TR
RURE AL, Ahoe i B B i e v BT WL 2 0 PR e s i TR ) — 70 22— FR ORI T2 80U

g | EEFRIBALL S BLEN AR

ilEnw The cell or battery to be tested shall be temperature stabilized so that its external case temperature

ProT(-:i?jture reaches 57+4°Cand then the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57 +4°C. This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 57+4°C. In the case of the
large batteries, has decreased by half of the temperature increase observed during the test and
remains below that value. The cell and battery must be observed for a further six hours for the test to be
concluded.

NE ¥ = N o 1
ﬁ?ﬁ* SAFIRIEARREIT170°C, AMRfR. RHZ. REK,
es
requirement | External temperature does not exceed 170°C. No disassembly, no rupture and no fire.
Koyl ARSI FEANEEIE170°C, AR AR AE K, BAREEEE KRS
WAV T

Testresults | External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is

shown in Annex 5.
ghik
Pass/Fail P
Conclusion

ITC-4-B-B029-A1

2021-08-17
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FAN TR B PR 2 7]
CQC Intime Testing Technology Co.,Ltd
oA
Test Report
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EE|
2K
Clause

38.3.4.6 /R

38.3.4.6 Impact/Crush

M0 R
Test
Procedure

offiiy GEMTHEAANT18.0Z KK B HD

Impact(applicable to cylindrical cells not less than 18.0 mm in diameter)
BRE S E TP E, K — B2 N 15.8mmz0. Imm R EARNR BCERE F bt — B
9.1Kg+0.1KgMEHEMNGL + 2.5 ecmm V& ZAFE o FAIE it 2y, HARHRSPAT
TFBOF B3R E AR 2 R i O R BAR Y 15.8mmiHE . A1l A8z —
CEREDZIEERYIE o] Ep v g
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1mm
diameter stainless steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass
is to be dropped from a height of 61 £ 2.5 cm on to the sample.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying

across the centre of the test sample. Each sample is to be subjected to only a single impact. The
battery must be observed for a further six hours for the test to be concluded.

R (E M TR, Rk B /4140 it M AR /N T 18,02 K 1 [ JE i ith)

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diammeter

KUl r i BHE AT T 2 1815, IR BEIZHG K, R Z 91 .5em/s £ T fF 42t
17, HFNMBICLT =FES —: ()b N /) &k ] 13kN+0.78KkN; (b) it g HL s F B 2
/1>100mV;(c) BB AR T A B R 4R 7 FE I50% a1 A b o e i TR A A8 i ity S M i 5 1) — T it
F o B T/ AT R S PR TR s o (R R L N A5 Nl L) O T e o A A
F I A — s ke, FRL b 0 2T P L 526 h 45 R

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached. (a) The applied force reaches 13 kN + 0.78 kN; (b) The
voltage of the cell drops by at least 100 mV; or (c) The cell is deformed by 50% or more of its original
thickness. A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush
force shall be applied perpendicular to the longitudinal axis. Each test cell or component cell is to be

subjected to one crush only. The battery must be observed for a further six hours for the test to be
concluded.

Test
requirement

SRR EEAEIE170°C, AR AER. AE K.

External temperature does not exceed 170°C.. No disassembly, no rupture and no fire.

(RIS

Test results

HPSEIREAEILLI70°C, AR, AR, ANE K, BAREEEE NI ER6
External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is
shown in Annex 6.

i
Pass/Falil
Conclusion

P

ITC-4-B-B029-A1

2021-08-17
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FAN TR B PR 2 7]
CQC Intime Testing Technology Co.,Ltd
I 15
Test Report

RIEEPS
Test results
K 38.3.4.7 TEFRH
Clause 38.3.4.7 Overcharge
7 FL FEL UL A0 20 ) 3 e A ) R KRR 82 70 L AR T R 3 o X ) B /N FELRS RN B T
(a) i p e 1) 78 L R AN I 18 VIR, 6 P e /) FL S I A 2 T LI ) B K 7
R ECN22 VAR BUNE s (b)) il i 10 70 i i S A 18 IRy, e ) e/
FE N B R 8 F R S K 1. 248 o 10 S AE PR R B2 R AT o BEAT AR A I TR) R 9 24 /)
WADIR | . 75578 F A R WS AR FRIt 7 K
Test The charge current shall be the twice the manufactures recommended maximum continuous charge
Procedure current. The minimum voltage of the test shall be follows:(a)When the manufactures recommended
charge voltage is not more than 18V, the minimum voltage of the test shall be the lesser of two times
the maximum charge voltage of the battery or 22V.(b)When the manufactures recommended charge
voltage is more than 18V, the minimum voltage of the test shall be 1.2 times the maximum charge
voltage.Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
The test sample shall be observed for a further 7 days.
SpTES
BRER | Ruppr, Rk,
U No disassembly, no fire
requirement ' )
EBIET
Test results
g5
Pass/Fail |/
Conclusion

ITC-4-B-B029-A1
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FAN TR B PR 2 7]
CQC Intime Testing Technology Co.,Ltd
I 15
Test Report

For il 45 R
Test results
%K 38.3.4.8 &I
Clause 38.3.4.8 Forced discharge
HAE PR IR B 512V B IR R DO, DUt )3 R R () e KR SO R A E
HIha FIR SR TEOR .
FE— A K/NFI T 28638 (1) LR 47 2805 At e P v L % B VA PR A BB ASRAS R (%) T80 H VAT
BEA PR SR A T80 P P ) 197 55T LA e 2 B ok DA AR A R o 2 i 1 PR 85 oA J WL 458
WP IR | W h7 K.
Test Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
Procedure power supply at an initial current equal to the maximum discharge current specified by the
manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere). The test sample shall be
observed for a further 7 days.
SpTES
BRER | Ruppr, Rk,
U No disassembly, no fire
requirement ' '
RMEER | AR A5 K EAREARE TE UL %8
Test results No disassembly, no fire. Test data is shown in Annex 8.
ik
Pass/Fail P
Conclusion

ITC-4-B-B029-A1

2021-08-17
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CQC Intime Testing Technology Co.,Ltd
oA
Test Report

PRL W AR

Annex 1. Altitude Simulation

Page 17 of 24

RS

I AT

BRI HT

w5

A5

OCV2/

FREMK

Sample Before test Before test After test After test OCV: Mass Loss R %Ek
No. OCV1 (V) Mz (kg) OCV2(V) | M2 (kg) (%) (%) emarks
Bl 83.7 41.90 83.6 41.88 99.88% 0.048% -

B2 82.9 41.86 82.8 41.85 99.88% 0.024% -
B3 83.5 41.87 83.4 41.86 99.88% 0.024% -
B4 83.4 41.87 83.4 41.85 100.00% 0.048% -
D2
Blank
below
ITC-4-B-B029-A1 2021-08-17
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CQC Intime Testing Technology Co.,Ltd
oA
Test Report

PR 28 R iR

Annex 2. Thermal test

Page 18 of 24

FERa S

BRI HT

BRI HT

w5

w5

OCV2/

BREHK

Sample Before test Before test After test After test OCV: Mass Loss R %Ek
No. OCV1 (V) Mz (kg) oCVz2(V) | M2 (kg) (%) (%) emarks
Bl 83.6 41.88 80.9 41.86 96.77% 0.048% -

B2 82.8 41.85 80.6 41.83 97.34% 0.048% -
B3 83.4 41.86 80.7 41.85 96.76% 0.024% -
B4 83.4 41.85 80.7 41.84 96.76% 0.024% -
INERE
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Annex 3. Vibration

FERa S

BRI HT

BRI HT

w5

WRE | OCVd | mEdRK

Sample Before test Before test After test After test OCV: Mass Loss R %Ek
No. OCV1 (V) Mz (kg) oCcVz2(V) | M2 (kg) (%) (%) emarks
Bl 80.9 41.86 80.8 41.85 99.88% 0.024% -

B2 80.6 41.83 80.5 41.81 99.88% 0.048% -
B3 80.7 41.85 80.6 41.83 99.88% 0.048% -
B4 80.7 41.84 80.5 41.82 99.75% 0.048% -
NS
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below
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Annex 4.Shock

RS

I AT

BRI HI

w5

A5

OCV2/

FREMK

Sample Before test Before test After test After test OCV: Mass Loss R %Ek
No. OCV1 (V) Mz (kg) OCV2(V) | Mi (kg) (%) (%) emarks
Bl 80.8 41.85 80.8 41.84 100.00% 0.024% -

B2 80.5 41.81 80.4 41.80 99.88% 0.024% -
B3 80.6 41.83 80.5 41.81 99.88% 0.048% -
B4 80.5 41.82 80.5 41.80 100.00% 0.048% -
DS
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Annex 5. External short circuit
. SR H P VTR SRR .
Sar:;Ie No Voltage before test Initial Temperature Max Temperature Remarks
' (V) () (©)
Bl 80.8 57.4 57.5 -
B2 80.4 56.9 57.0 -
B3 80.5 58.2 58.2 -
B4 80.5 56.3 56.4 -
LR H
Blank below
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Annex 6. Impact/Crush
) 5 R
S]I:i:n;iﬁfa Volggggbﬁgf?rgétest Initia?!rﬁe%}m{%()fatu re Max%??ﬁ%ture Rﬁfks
) () (€)
C1 3.301 24.2 24.3 -
Cc2 3.300 24.3 24.4 -
C3 3.302 24.3 24.3 -
C4 3.300 24.3 24.3 -
C5 3.300 24.1 24.2 -
C6 3.323 23.7 23.7 -
c7 3.317 23.8 23.9 -
Ccs8 3.324 23.8 23.9 -
C9 3.324 23.7 23.8 -
C10 3.325 23.7 23.7 -
U2 H
Blank below
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Annex 7.0vercharge
o AR R AR SRR E
Sample No. Voltage before test Initial Teomperature Max Teererature Remarks
() () ()
DRSS
Blank below
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Annex 8. Forced discharge
o AR BB R g
Sample No. Voltage before test Initial Teomperature Max Ter?perature Remarks
) () (€)
Cl1 2.892 24.1 51.5 -
C12 2.887 24.2 51.2 -
C13 2.884 23.9 46.8 -
Cl4 2.893 23.8 48.5 -
C15 2.895 23.9 48.7 -
C16 2.887 24.1 51.2 -
C1v 2.876 24.5 50.9 -
C18 2.869 24.3 51.6 -
C19 2.873 24.3 524 -
C20 2.924 24.3 50.5 -
c21 2.750 235 37.0 -
Cc22 2.713 23.6 40.1 -
C23 2.722 23.6 42.4 -
C24 2.725 234 40.9 -
C25 2.740 23.0 48.6 -
C26 2.729 23.7 46.1 -
c27 2.751 23.8 45.7 -
C28 2.743 23.6 47.1 -
C29 2.725 23.8 45.4 -
C30 2.736 23.6 44.8 -
U2 H
Blank below
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Statement

1. K& AP P @ 2R RFI5 L4 ARE, RAFLIFRE 4,
Don’t copies the report partly, if you don’t obtain the laboratory allow you to do that, unless you copy the whole

report.
2. #o B 25 AT FT Ao HE 50 B 3o
The test report is only valid to the sample which has been tested
3. EXARMLERA FX, FAMEREE T B AE AN E @R E .
If you have any objection to the test result, please submit it to the laboratory in writing within 10 days after receiving

the report.

4, TARKE S G L AL BN AR S =1 B A4, A AAAKEAE RS B AT R,

The sample must be collected within 30 days after receiving the test report. The overdue sample will be disposed
of as waste by the laboratory itself.

5. WiREME AN £ T AE, REAFB. FRFRIE.

This report only as a reference for client, can't be considered as a basis for litigation, arbitration and so on.

A MIAA AT A AR R 5]
Test Lab.: CQC Intime Testing Technology Co.,Ltd.
B Hhk: FNT R LHFF AR E P K 13685 & K HAH 4
Headquarter address: East Taihu Hi-Tech & Finance Town, No.1368, Wuzhong Road, Wuzhong Economic
Development Zone, Suzhou, China

WR B 2R AL . 215104 %, 7% : 0512-66303621
1% A : 0512-66303625 E-mail: cogc_jsz|b@126. com

FOINF ORI E A FO4AE 580365

BENE A W fEET RKER19F F & KJF b#E1021020F
w35 : 0574-63895313

EH B E AR EITAE XN T —E139F PR B A KE13AE
w15 : 0755-82889188-8118

JON A E A AL TN T AR X AR K 8452665 N BERAHAEL E 9#
W95 //5 A . 020-84147422
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